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VEVOR LEG PRESS MACHINE

Affordable. Reliable. Home Improvement.

MODEL:UB2914

This is the original instruction, please read all manual instructions carefully
before operating. VEVOR reserves a clear interpretation of our user
manual. The appearance of the product shall be subject to the product you
received. Please forgive us that we won't inform you again if there are any
technology or software updates on our product.
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Fo . ) Warning-To reduce the risk of injury, user must read
@ instructions manual carefully.

At NO time should pets or children under the age of 12 be
closer to the product than 3 m (10 feet). At NO time should
R children under the age of 12 use the product. Children over
the age of 12 should not use the product without adult
supervision.

After installing the dumbbell, it is necessary to use the

Warning!
arning Weight Holder Clip to secure the dumbbell.

IMPORTANT SAFEGUARDS

Thank you for using this product. In order to make sure that you can operate the
machine correctly, read this instruction carefully before operation and keep it
properly for future reference. Please be sure to read the precautions and safety
rules in this page to ensure your safe use.This manual will outline safety warnings
and precautions, operating, maintenance and cleaning. The warnings and
instructions reviewed in this manual cannot cover all possible conditions and
situations that may occur. Caution and common sense are not built into this
product, since we believe that the uses will comply with these codes.

Please read ALL the instructions before using your machine.

1. Do not let children and minors and pet get close to or touch the product. Never
leave it unattended while in use.

2. Do not apply this unit to any other purposes than the indicated usage.

3. DO NOT CLEAN IT WITH ANY ABRASIVE MATERIAL.

4. Pet urine and feces can damage the product, please keep away.

5. Before using this product, consult with your physician or therapist to discuss an
appropriate exercise program.

6. If you experience any pain or difficulty with this equipment, stop using
immediately and consult your healthcare provider.

7. Always inspect the product for any damage before each use.
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8. To prevent muscle fatigue or injury, do not use this exercise equipment for
extended periods of time at once.

9. Improper use of this climbing rope and excessive or incorrect training can lead
to serious injuries.

10. Before use, the product's feet must be leveled and the product must be placed
on a level surface.

11. Keep your body balanced on the product and do not make large movements.
12. If you suffer from heart disease, high blood pressure or any other disease or
condition, consult your physician or therapist before beginning any workout.

13. Perform two exercises slowly and in a controlled manner, If you feel dizzy or
short of breath, please stop and rest as needed. If the problem persists, do not use
this equipment and consult your doctor.

14. Use this product only as intended and demonstrated in these instructions and
workout!

15. Please take warm-up exercise before using the equipment. Be aware of your
physical ability and condition. Do not overuse.

16. Use the equipment on a solid,flat level surface. Suggest adding cushioning
pads around the product (cushioning pads need to be purchased by oneself).

17. Before exercise, please carefully examine the equipment make sure it is in
good condition. If any defect, adjust and repair it before use. Ensure to wear
proper outfit while using this equipment to avoid any possible dangerous
circumstances.

18. Do not stand on the product.

19. The exerciser is intended for home use only.

20. Keep the exerciser indoors,away from moisture and dust. Place on a level
surface, It is recommended to add a person for supervision when using this
product to prevent dangerous situations from occurring.

21. The maximum load-bearing capacity of the seat is 205Kg (450 LBS).

The maximum weight for placing dumbbells on one side is 100KG (220LBS).

22. Wear appropriate clothes while exercising. Do not wear loose clothes that
could become caught in the exerciser. In addition, wear athletic shoes for foot
protection while exercising.

23. Use the exerciser only as described in the manual.
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24. It is recommended to use waist fithess protective equipment, hand fitness
protective equipment, and leg protective equipment to protect your body.

25. If you feel pain or dizziness at any time while exercising, stop immediately and
begin cooling down.

26. Regularly lubricate the machine with lubricating oil.

27. WARNING: This appliance is not intended for use by young or infirm persons
unless supervised by a responsible person to ensure that they can use the
appliance safely. Young children should be supervised to ensure that they do not
play with the product. Pets should stay away from the product.

28. WARNING: Not all exercises are suitable for everyone, To reduce the risk of
injury, consult with your physician before using this exercise equipment and
beginning this or any other exercise program. This product is not intended to
diagnose any medical condition, or to replace the advice or treatment
recommended by your healthcare professional.

29. WARNING: PLEASE KEEP A SAFE DISTANCE OF ONE METER ALL
AROUNDTHE EQUIPMENT DURING EXERCISE

30. WARNING: If there is a physical defects or movement disorders. Please
consult the physician and trainer before exercise. Please read the manual carefully
before use. We will not responsible for personal injury and damage to the
equipment which is caused by improper use.

31. Do not use this product after taking drugs, drinking, eating, or in a bad mental
state, etc.

32. Indoor use only! The product should not come into contact with water!

Only one person can use!

33. Please keep your hands dry and wipe off sweat in a timely manner.

34. Do not use it if you are pregnant.

35. Please do not exercise half an hour before /after meals or 1 hour before sleep.



INSTALLATION STEPS

Before using the appliance for the first time, peel off any promotional materials and
packaging materials, and check that the cooking plates are clean and free of dust.
If necessary, wipe them over with a damp cloth. Spread over with an absorbent
kitchen towel and wipe off any excess oil. When your product is heated for the first
time, it may emit slight smoke or odor, which is normal for many product, and will
not affect the safety of your product.

ATTENTION! Ensure that the product is placed on a horizontal and sturdy platform
ATTENTION! Before each use, the handle must be checked for looseness and the
handle and screws must be kept tight.

CLEANING AND STORAGE

1.Wipe with a soft, dry cloth. Never use an abrasive cleanser or harsh pad. Be
sure to keep the product dry

2.Children are not allowed to wipe the product to avoid tipping and falling injuries.
3.Check the screws regularly every months for loosening and tighten the
screws.



PRRETS LIsST

A Front foot B Rear foot C Body frame D Middle Connection E_Splint
1PC 1PC 1PC 1PC 2PCS
F Adjustable strut G_PIN{75mm) H Backboard tube 1_.PIN(S0mm) J Adjust tube

1PC 1PC 1PC 1PC
K Sleeve L Load bearing tube M. HoTating—rul 0_Spring pin
¢CLl
Is
\P
3
Ayay
1PC 1PC 1PC 1PC 1PC
P.Short connection C.Leg tube R.Foam tube S.Short foam T.Long foam
@S) I@/ @/
1PC 1PC 1PC 1PC : 1PC
U.End cap V. Handle(Left) W.Hand!e{Right){" X.Seat cushion Y_Back cushion
) n D
3PCS 1PC J 1PC 1PC
Z Handle -~ AAWEIGHT HOLDER AB.Buffer pad AC.Splint{AC)
N \("‘%\ CLIP @50
1PC 1PC 1PC




PARTS LIST

1.Bolt(M10*75) 2.Bolt(M1095) 3 BoEl[M 10%125) 4 Bolt(M10*25) 5.Bolt(M10+20)
=4
[ﬁ\ . f‘?
~0 S
10 PCS 1PC 3PCS
6.Bolt(M8"25) 7. Washer 210 8.Lock nut M10 9.Washer 210-30 10.Washer o8
0 : (
8 PCS 24 PCS 12 PCS 1PC 8 PCS
11.Toel{14-17) 12 Tool(4MM) 13.Tool(EMM)
e |
R [ —
g
2PCS 1PC 1PC

NOTE: The quantity of parts shown in the manual is the actual usage

and the unused parts are spare parts.
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A.Front foot B.Rear foot C.Body frame K.Sleeve 1.Bolt(M10*75)
E €.
@’ S
1PC 1PC 1PC 1PC 4 PCS
AC.Splint(AC) 7.Washer 210 8.Lock nut M10 11.Tool(14-17) 12.Tool(4MM)
; //;;'\ < C’-:\-— — ﬁ
| |L‘4 [ Q e K\j
1PC 8 PCS 4 PCS 2PCS 1PC
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D.Middle Connection

SN

1PC

E.Splint(E)

2PCS

1.Bolt(M10°75)

7 Washer 210

)

8 PCS

8 Lock nut M10

4 PCS

11 Tool(14-17)

45

2 PCS
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F.Adjustable strut

1PC

G PIN(75mm)

ol

1PC

2 Bolt(M10°95)

1PC

7 Washer 210

@

2PCS

8.Lock nut M10

1PC

11 Tool(14-17)

i —

2PCs
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STEP4 :

H Backboard tube 1 PIN{90mm) 3 Bolt(M10*125) 7 Washer 010 8 Lack nut M10
/\ i
s
' B g
Wi o g
1PC 1PC 1PC 2PCS 1PC
11 Tool(14-17)
S5
2PCS
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STEPS ;

J Adjust tube

AN

[
1PC
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S [EPG:

K.Sleeve

L.Load beanng tube

1PC

M.

1PC

N.Adjusting disc

AAWEIGHT HOLDER

AB.Buffer pad
S

1PC

12 Tool{AMM)
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0.Spring pin P Short connection

N | &

1PC 1PC
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o [EP&:

Q.Leg tube

1PC

4 Bolt(M10°25)

LN

1PC

9Washer 210-30

©

1PC

11 Tool(14-17)

e o

1PC
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STEPD:

R.Foam tube

o
/%
1PC

S.Short foam

1PC

T.Long foam

U.End cap

3PCS

5 Bolt(M10°20)

3 PCS

12 Tool(GMM)

—

1PC
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SRR 1 :

V.Handle{LeR) W Handle(Right T Bol(M10°7T5) 7 Washer 10 8 Lock nut M10
@\
\O
1PC 1PC 2PCS 4 PCS
TT Tool(14-17)
2PCS
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SILEPL Lt

X Seat cushion

1TPC

6.Boli(M&"25)

T

4 PCS

10.Washer o8

4 PCS

1 Tool(14-17)

TPC
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SLEP LS :

Y Back cushion

& Bolt(M325)

2PCS

10 Washer a8

2PCS

11 Tool(14-17)

2—=F

1PC

Attention: The maximum weight for placing dumbbells
on one side is 100KG (220LBS).
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DIER o

Z Handle ~ 6.Bolt(M&*25) 10.Washer a8 11.Tool(14-17)
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Warning! After installing the dumbbell, it is necessary to use
the Weight Holder Clip to secure the dumbbell.
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Manufacturer: Shanghaimuxinmuyeyouxiangongsi

Address: Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu,
shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD
NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim
Place, Rancho Cucamonga, CA 91730

YH CONSULTING LIMITED. C/O YH Consulting
UK | REP | Limited Office 147, Centurion House, London
Road, Staines-upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH
EC | REP| Mainzer Landstr.69,
60329 Frankfurt am Main.
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